
 

NorthMet Project 

 

Water Management Plan - Plant 

 

 

 

 
Version 5 – Certified 

Issue Date: July 11, 2016 

 

This document was prepared for Poly Met Mining Inc. by 

Barr Engineering Co. 



Date: July 11, 2016 
NorthMet Project  

Water Management Plan - Plant 

Version: 5 Certifications 

 

\\barr.com\projects\Mpls\23 MN\69\2369862\WorkFiles\APA\Mgmt Plans\Water-Plant\Version 5\NorthMet WMP-Plant - v5 d11.docx 

I hereby certify that this report, with the exception of the sections listed below, was prepared by me or 

under my direct supervision and that I am a duly Licensed Professional Engineer under the laws of the 

state of Minnesota. 

  
07/11/2016

Christie Kearney, P.E. 
[...]
book values for average strength sanitary sewer wastewater from the plant and septic strength 
wastewater from the mine (Reference (1), Reference (6)). 

Table 5-1 summarizes the design flows and loading calculated using the MPCA design calculations 
worksheets (Attachment A). 

Table 5-1 Design Flows and Loading Summary 

 ADF (gpd) AWWF (gpd)  

BOD5 (lb/day) TSS (lb/day) NH3-N (lb/day) P (lb/day) 

ADF AWWF ADF AWWF ADF AWWF ADF AWWF 

Initial 8,502 21,502 22 42 30 54 2.3 4.5 0.85 1.5 

Future 13,752 26,752 36 36 50 50 3.25 3.25 1.4 1.4 

ADF = Average Daily Flow  
AWWF = Average Wet Weather Flow 

6.0 Alternatives Development and Evaluation  
6.1 Alternatives Evaluation Criteria  
The following evaluation criteria were used to guide the development of the potential alternatives for the 
sewage treatment system. 

Treatment Effectiveness 
The ability to effectively treat the sanitary sewage generated on the site needs to be the primary 
consideration in the development of the alternatives.. 

Reliability 
Developing a reliable alternative is also critical.  The alternatives must be able to provide effective 
treatment 100% of the time.  The alternatives will use worst case scenario to assure their reliability. 



To: Paul Brunfelt 
From: Jon M. Minne, P.E. 
Subject: Preliminary Sewage Treatment System Facility Plan 
Date: December 18, 2014 
Page: 8 

P:\Mpls\23 MN\69\2369C29 PolyMet NorthMet Engineering\Work Authorization 14\Tech Memo\Plant Site Sewage Treatment Facility Tech Memo v5 d5.docx 

Regulatory Considerations 
Due to the rigorous permitting requirements by the MPCA, consideration must be given to the ability and 
schedule to permit the alternatives.  For the purposes of this report it was assumed that all discharges 
must meet the past permitted discharge standards for a surface water discharge with the exception of TSS 
for stabilization ponds.   

Cost Considerations 
PolyMet has prepared capital cost estimates for the alternatives.  Maintenance and operation costs were 
not formally calculated. 

6.2 Description of Alternatives  
Proposed Collection System Refurbishments 
The following are the proposed refurbishments for the sanitary sewage collection system: 

 administration building lift station renovation 

 force main relocation to the west side of the administration building 

 force main installation from the existing drain field north of the administration building to the 
sewage treatment plant 

 air relief manhole installation at high point along force main 

 sanitary sewer replacement from Manhole #12 to a point 382 feet south of Manhole #11 

 force main installation from Manhole #12 northeast to the plant site process waste water 
treatment plant 

 grinder pump installation at the plant site process waste water treatment plant 

 force main installation from the tailings booster pump house to the concentrator 

 grinder pump installation at the tailings booster pump house 

 sanitary sewer service installation for the new Floatation Building 

 sanitary sewer service installation for the new Concentrate Loadout Building addition 

 replacement of the concrete filled MH #2 

 complete cleaning and televising of all buried pipes 

 replacement of 30% of piping and in-situ lining of 70% of piping 



To: Paul Brunfelt 
From: Jon M. Minne, P.E. 
Subject: Preliminary Sewage Treatment System Facility Plan 
Date: December 18, 2014 
Page: 9 

P:\Mpls\23 MN\69\2369C29 PolyMet NorthMet Engineering\Work Authorization 14\Tech Memo\Plant Site Sewage Treatment Facility Tech Memo v5 d5.docx 

These proposed refurbishments are required to either serve new facilities at the plant site, or refurbish 
existing piping to ensure the excess I/I does not enter the system and overwhelm the treatment facility 
(Attachment B).  Doing nothing to the collection system would result in no sanitary service to new 
buildings, require over-sizing the sewage treatment facility to treat clear water from I/I, and potentially 
negatively impact the environment. 

Stabilization Pond Facility 
Description 

The first alternative would be to construct a stabilization pond facility with lined ponds and a controlled 
discharge.  Stabilization ponds store and treat wastewater, have an operating depth of four feet, and 
typically consist of 2 primary ponds and one secondary pond.  A controlled discharge would be 
completed from the ponds in the spring and fall of each year and would typically last 10 to 14 days 
depending on weather conditions.  Operation and maintenance would consist of regular grass mowing in 
the summer, occasional transfer/control of wastewater flows, and discharge sampling and monitoring in 
the spring and fall. The ponds would be discharged to an effluent pump station where it would then be 
pumped to the flotation tailing basin cell 1E for final disposal. 

Detention Time Based Design 

Preliminary pond sizes were calculated following MPCA guidelines for pond systems north of Brainerd, 
MN to store the future AWWF for 210 days.  Based on the future AWWF of 26,752 gpd and 210 days of 
storage,17.24 acre feet of storage would be required for the entire pond system or 2.41 acres of primary 
pond(s) to meet the required pond BOD5 loading of 22 lbs/acre/day.  Three 1.44 acre ponds would 
provide the required detention time and meet the BOD5 loading design for the future AWWF.  If PolyMet 
desires, two 1.91 acre ponds (one primary and a secondary) could be constructed to treat the initial 
AWWF of 21,502 gpd and BOD load of 42 lb/day, with another primary pond added when needed to treat 
the future flows. 

Construction and Operation 

The required separation distances from bedrock and groundwater would need to be met at the current 
treatment site.  The pond liner type has been assumed to be a geomembrane type of liner.  Pond control 
manholes and piping would be provided to operate the ponds in parallel or series and to transfer 
wastewater between ponds prior to discharge.  An influent pump station would likely be required to 
pump into the ponds.  Annual removal and disposal of sludge is not required for a typical stabilization 
pond system.   



To: Paul Brunfelt 
From: Jon M. Minne, P.E. 
Subject: Preliminary Sewage Treatment System Facility Plan 
Date: December 18, 2014 
Page: 10 

P:\Mpls\23 MN\69\2369C29 PolyMet NorthMet Engineering\Work Authorization 14\Tech Memo\Plant Site Sewage Treatment Facility Tech Memo v5 d5.docx 

Other Pond Design Requirements  

The pond design would be completed following the MPCA Recommended Pond Design Criteria 
(Reference (6)). Key design factors are summarized below. 

Pond Shape 

The pond shape would have a length to width ratio of no more than 4:1 with corners at angles of 45 
degrees or greater. 

Maximum Pond Depth  

The maximum high water depth would be 6 feet and the dike top elevation would be 3 feet above the 
high water depth.  The pond design depth accommodates seasonal flow variations. 

Dike Top Width and Surface Material 

The dike width is proposed to be twelve feet to permit access of maintenance vehicles around the 
perimeter of the ponds. A Class IV material would be used for the dike. 

Max and Min Dike Slope 

Inner slopes will be no steeper than a 3:1 slope (run to rise) and will be no flatter than a 4:1 (run to rise) 
slope. Outer slopes will be uniformly graded at a maximum slope of 3:1. 

Erosion Control-Interior Dike 

Rip rap would be required on dikes from the pond bottom to one foot above the high water for non-
aerated ponds, and it is acceptable to include rip rap to the top of the interior dikes.  The interior dikes 
shall have a minimum cover layer of four inches of fertile topsoil with seed where rip rap is not used. 

Erosion Control-Exterior Dike 

The exterior dikes shall have a minimum cover layer of four inches of fertile topsoil to promote 
establishment of an adequate vegetative growth.  Perennial type, low growing, spreading grasses that 
withstand erosion and inundation and can be mowed are preferred for seeding of exterior dikes. 

Liner Requirements 

The ponds would be lined with a geomembrane type liner that will provide permeability as low as possible 
and in no case allow leakage loss through the seal exceeding 500 gallons/acre/day. 



To: Paul Brunfelt 
From: Jon M. Minne, P.E. 
Subject: Preliminary Sewage Treatment System Facility Plan 
Date: December 18, 2014 
Page: 11 

P:\Mpls\23 MN\69\2369C29 PolyMet NorthMet Engineering\Work Authorization 14\Tech Memo\Plant Site Sewage Treatment Facility Tech Memo v5 d5.docx 

Mechanical Treatment Facility Alternative 
Description 

The second alternative considered was to construct a new mechanical sewage treatment plant to replace 
the existing facility.  A “packaged” treatment plant was proposed for this alternative (Attachment C).  It 
would include an influent equalization chamber, anaerobic chamber, anoxic chamber, aeration chamber, 
clarifier, sludge holding chamber /aerobic digester, tertiary filter, disinfection, corrosion prevention, and 
service walkway.  The plant would be installed on a buried concrete footing and covered with a building. 
The plant would be discharged to an effluent pump station where it would then be pumped to the 
flotation tailing basin cell 1E for final disposal. 

Design Capacity Evaluation 

For this evaluation, the facility was sized to treat the future estimated flows to the most recent effluent 
limits. Minimum design specifications for the packaged mechanical treatment system were calculated 
using design guidelines for contact stabilization systems recommended by Ten States Standards 
(Reference (1)), and the Activated Sludge section of Wastewater Treatment (Reference (7)). The design of 
the unit was governed by the average daily flows described in Section 4.4. The following 
Table 6-1contains the minimum sizing for each component. 

The proposed activated sludge system would be  designed to remove suspended solids, carbonaceous 
biological oxygen demand, and E.coli form to meet the existing NPDES permitted effluent levels. Design 
considerations would include operating pH and temperature, suspended solids loading; recycle rates, load 
variation, aeration time, and amount of organic matter in the system. Operation and maintenance would 
consist of daily monitoring of water quality and providing regular upkeep for pumps and other 
mechanical equipment. 

 



To: Paul Brunfelt 
From: Jon M. Minne, P.E. 
Subject: Preliminary Sewage Treatment System Facility Plan 
Date: December 18, 2014 
Page: 12 

P:\Mpls\23 MN\69\2369C29 PolyMet NorthMet Engineering\Work Authorization 14\Tech Memo\Plant Site Sewage Treatment Facility Tech Memo v5 d5.docx 

Table 6-1 Minimum Component Size 

Treatment 
Component Parameter Design Criteria 

Maximum Flow Capacity  
ADF (gpd)(1) MDF (gpd)(2) 

CBOD5 
(lb/day)(3) Design Value 

Influent equalization 
chamber 

Volume 1 day holding time at AWWF  
Initial: 21,502 
Future: 26,752 

 
21,502 gal initial 
26,752gal future 

Anaerobic and Anoxic 
chambers 

Volume 
ADF- 2-3 hour detention(4)(6) 
 

Initial: 8,502 
Future: 13,752 

  
708 - 1062 gal initial; 
1164 - 1746 gal future 

Aeration chamber Volume 

ADF- 2-3 hour detention(4)(6) 
Load(5)- 50 lb BOD5/d/1000cu 
Recycle- 100% of ADF (50-
150%)(5) 

Initial: 8,502 
Future: 13,752 

 
Initial:22 
Future:36 

3102 - 3456 gal initial; 
4904 – 5486 gal future 

Clarifier Volume ADF: 2-3 hour detention 
Initial: 8,502 
Future: 13,752 

  
1416 – 2124 gal initial; 
2328 - 3492 gal future 

Sludge holding 
chamber/ 
aerobic digester 

Volume 
ADF: 4-6 hour detention(4)(6) 
Recycle- 100% of daily flow (50-
150%)(5) 

Initial: 8,502 
Future: 13,752 

  
2832 – 4248 gal initial; 
4656 – 6984 gal future 

Tertiary filter and 
clearwell chamber 

Total Surface 
Area 

2-5 gal/ ft2/minute(5) 
Initial: 8,502 
Future: 13,752 

  
1.18 - 2.95 ft2 initial; 
1.94 – 4.85  ft2 future 

Volume ADF: 2-3 hour detention 
Initial: 8,502 
Future: 13,752 

  
708 – 1062 gal initial; 
1164 – 1746 gal future 

Ultraviolet radiation 
disinfection; Open 
channel 

Dosage Minimum dosage(2) 
65% min. UV transmittance 
@ 254 nm; BOD & TSS 
< 30 mg/L 

  30,000 µW·s/cm2  

(1) average daily flow in gallons per day 
(2) maximum daily flow in gallons per day 
(3) 5 day carbonaceous biological oxygen demand in pounds per day 
(4) Reference (7) 
(5) Reference (1) 
(6) Reference (5) 

 



To: Paul Brunfelt 
From: Jon M. Minne, P.E. 
Subject: Preliminary Sewage Treatment System Facility Plan 
Date: December 18, 2014 
Page: 13 

P:\Mpls\23 MN\69\2369C29 PolyMet NorthMet Engineering\Work Authorization 14\Tech Memo\Plant Site Sewage Treatment Facility Tech Memo v5 d5.docx 

The attached process flow diagram for the proposed mechanical treatment facility includes two parallel 
package plants equally sized to treat one half of the future wet weather flow rate.  One package plant 
would be constructed to treat the initial AWWF and a duplicate second plant constructed when needed to 
treat the future flows. 

6.3 Alternatives Evaluation  
Collection system 
Treatment Effectiveness 

The existing collection system can be refurbished to meet current design standards to properly transport 
sewage to the treatment system.  The proposed refurbishment of the existing piping to reduce I/I will 
keep peak flow rates lower so as not to surcharge the collection system or hinder the transport of sewage 
to the treatment system.  Other refurbishments will be designed per current standard to effectively 
transport sewage to the treatment system   

Reliability 

The gravity portions of the piping system provide the most reliable means of sewage transport to the 
treatment facility. The portions of pumped sewage transport facilities will rely on redundant pumps to 
provide reliability.  Redundant power supply for pumps should also be considered if adequate storage 
capacity is not available in wet wells. 

Regulatory Considerations  

We expect that the collection system would be regulated by the MPCA for additional connection 
approvals and the Minnesota Department of Labor and Industry for plumbing code requirements.  
Approval of construction plans would  be needed from both regulators before the proposed 
refurbishments are constructed.  

Cost Considerations  

PolyMet has obtained capital costs for the proposed refurbishment.  Additional operation and 
maintenance costs were not included but are not expected to be significantly different for the proposed 
refurbishment. 

Stabilization Pond  
Treatment Effectiveness 

Stabilization pond treatment technology is a proven method used to treat wastewater at the estimated 
flows and loads to the effluent limits with the exception of TSS (Attachment D).  It is anticipated the TSS 
effluent limit for a pond facility would be 45mg/l based on similar facilities in the area.  If the discharge 



To: Paul Brunfelt 
From: Jon M. Minne, P.E. 
Subject: Preliminary Sewage Treatment System Facility Plan 
Date: December 18, 2014 
Page: 14 

P:\Mpls\23 MN\69\2369C29 PolyMet NorthMet Engineering\Work Authorization 14\Tech Memo\Plant Site Sewage Treatment Facility Tech Memo v5 d5.docx 

permit requires a 1 mg/l phosphorus limit, chemical addition using alum or ferric chloride may be 
required to meet this limit.  Using ferric chloride for chemical removal of phosphorus would require 
approximately 175 gallons per year to meet this effluent limit. 

Reliability 

When properly sized for the flows and loads, stabilization ponds provide reliable treatment. According to 
MPCA (“Stabilization Pond Systems”), a stabilization pond can achieve a BOD removal of 80-95%. 

Regulatory Considerations  

Due to the capacity of the facility, it is anticipated that a pond system would be permitted as a Class C 
facility with the same effluent limits as the new mechanical treatment plant.  MPCA approval would be 
needed to construct this facility.  A construction SWPPP would also be needed..  This option would require 